MANAGEMENT OF CLUSTER HEADACHES
1.
Abstain from alcohol during the cluster bout.

2.
Subq. Imitrex – the drug of choice for abortment of acute cluster.  This has a rapid effect and high response rate.  Unfortunately, the oral triptans work too slowly.  Use subq. Imitrex b.i.d. even on a daily long-term basis during the cluster.

3.
Triptans work well for episodic cluster but not chronic cluster.  They do not approach the speed of subq. Imitrex or oxygen therapy.  Imitrex 100 mg. t.i.d. has been shown not to improve cluster headaches.

4.
Oxygen – must be 100% oxygen at 7-12 L per minute and using a flow rate regulator.  2 L of NP will not work.

5.
Corticosteroids – very efficacious at 60 mg. q.d. for five days, taper by 10 mg. every three days.  Patients often have a relapse as it is tapered.  

6.
Topical lidocaine – 4% lidocaine solution, 20 – 60 mg. given as nasal drops.  One dropper (0.4 cc. of the 4% lidocaine solution instilled in the nostril on the side of the headache).  

7.
Ergotamines orally or rectally have no role in treatment of cluster.  Occasional response to Migranal nose spray.

8.
Analgesics – NSAID’s and opiates have no role in the management of cluster.

9.
Verapamil – preventive drug of choice for both episodic and chronic cluster, but must use in very high doses.

10.
Sansert – very potent prophylactic for treating cluster.  Ideal for short cluster bouts that last less than 4 – 5 months.  Begin a 1 mg. q.d. and increase every three days until 5 mg. q.d. and then 1 mg. every five days up to 12 mg. per day.  Be aware of retroperitoneal fibrosis.

11.
Lithium – effective for long-term cluster at 600 – 1200 mg. q.d.  Do not use with NSAID’s, diuretics, or Tegretol.  Follow TFT’s.

12.
Depakote – worth a try if all else fails.

13.
Topamax – worth a try if all else fails.

14.
Gabapentin – worth a try if all else fails.

